July, 1990

PK-5

PR -

SERVICE NOTES

First Edition

DYNAMIC | MIDI | PEDAL TABLE OF CONTENTS Bix Page
SPECIFICATIONS 4% 1
SPECIFICATIONS /{t#k EXPLODED VIEW HEE 2
) ) DISASSEMBLY PEEFIE 2
OPEDAL BOARD ------cvvvreerernmmeininiieeeenn : 13 keys polyphonic/Monophonic pedalboard. PEDAL BOARD PARTS LIST PEDAL BOARD /S—Y U X h 3
OMIDICHANNEL ---++vveeeeerrrrreessrereesnnreeaninnes -1 - 16 channel. DISASSEMBLY (Pedal Board) Pedal Board HHEEIE 3
OPOWER REQUREMENTS ------cooveemremneeeeneenene : DC 9V, Alkaline Battery (MN1500 or SUM-3S) x 6pcs. CONTACT PCB ASS’Y (CONTACT BOARD) CONTACT PCB ASS'Y (CONTACT BOARD) 4
(POWER SOURCE) or AC Adaptor ACA series CIRCUIT DIAGRAM B 4
OCURRENT DRAW ----ccvorreemmesriesiiieninneienes : 50mA DC at 9V (CONTACT PCB ASS'Y/CONTACT BOARD) (CONTACT PCB ASSY/CONTACT BOARD)
OPOWER CONSUMPTION ---oveverenmerenrneneens . 450mW PARTS LIST IN—Y ) X b 5
HEEND BLOCK DIAGRAM Joyv o 6
@Battery Life oo : Approx. 30 hours (Alkaline type): CPU PCB ASS'Y CPU PCB ASSY 6
0I5 (7L A ) R CIRCUIT DIAGRAM (CPU PCB ASS'Y) E&E (CPU PCB ASSY) 7
ODIMENSIONS +++++vvrrerrrereessmsmnnininreeraaaanean. . 16-47/64(W) x 22-3/64(D) x 4-23/32(H) inch CONTROL PCB ASS'Y CONTROL PCB ASSY 8
425(W) x 560(D) x 120(H) mm. CIRCUIT DIAGRAM (CONTROL PCB ASS'Y) [EF&E (CONTROL PCB ASSY) 8
OWEIGHT -+ rrrrrsrreereee e : 8 kg / 17 Ib 10 oz. RESTORING THE FACTORY PRESETS T br)— Tty bOO—- FDAHE 9
OACCESSORIES -+-+vvvrereeeseemrmrmmrreeeeanniniiia . Alkaline Battery (MN1500) x 6pcs. IC DATA ICTF—4% 9
MID! Cable 1.5mm: 23485228
Owner’'s Manual : 26048193
(English/Germany/French/Italy/Japanese)
Top Cabinet Ass'y LED Switch (
power)
(22018241) TLHR4401 (red) SSSP12114A (or SSSP12069B)
LED (15029284Rl) (13159111)
TLHG4401 (green) Battery/C /T C
er om ver
(15029320RI) B P ove DIN Socket (MIDI)
(22028531)
MG/PR 5L .
(13429664R|) Pedal Board ChaSSIS
— = (22818776)
3 1 |d_——*1__ Rubber Foot
Switch Panel Roland PIK-5 o, | T S (22358154)
(2221090200) ® ® ——d Right End Side Ass’y I 1 L 1 I 1 W! 1 I 1 I 1 I 1
® T - ——
= o oL mawomm L(Z: 28‘;958)_ do A o f= T
] i ! 3 ! i 1 ! eft End Side Ass'y T .
] 8 8 [ ] [ ® ® [ = Rolan
. Nyl & NS (21128494) =« Roland PK-5
Switch Pedal o | m ] ] ] ] — ® ® ®
(2218060500) @_©
Switch
SKHCAA264A

(13129763Rl)

Pedal Escutcheon
(2222032100)

Pedal Board Chassis——e
(22818776)

M4 x 9.8 mm Block knob
(regular or slotted drivers)
(Screw No. 289990011)

Rubber Foot
(or Spacer M3 ART SJ5012)
(22358155)

L -——- Pedal Board Ass'y
(7713421000)

Jack (for AC Adaptor)

Rubber Foot
(22358154)

HEC0470-01-630

(13449711)

A) M3 x 10 mm Cup head TCTC

(Screw No. 215133010)

2.9 x 8 mm Self-Tapping TCTCPRBZ

(Screw No. 206132908)

© 3.5 x 12 mm Special screw TCTC T9

(Screw No. 250990017)

@ 2.9 x 6 mm Self-Tapping TCTC

(Screw No. 201132906)

=Roland

Printed in Japan (Al-2) (CR) 1

Copyright © 1990 by ROLAND CORPORATION




PK-5

July, 1990

EXPLODED VIEW/45#2X

Top Cabinet Ass'y
(22018241)

Flat cable Ass'y
(16P) (30)
(23478279)

Left End Side Ass'y.
(21128494) '

t
'
!
'
1
1
!
|
!

Strap 1.5 CM 20
(or Flat cable)
(23488626)

CONTROL PCB ASS'Y
(7713407000)

CPU PCB ASS'Y
(7713406000)

Metal Supp F/CPU

~ (Chassis for CPU)
i (22818775)

Right End Side Ass'y
(21128495)

. Pedal Board Chassis
(22818776)

Pedal Escutcheon
(2222032100)

Rubber Foot

Switch Panel
(2221090200)

Note :

7k

This parts is only used for prototype. There-
fore, this parts don’t supply for replance-
ment.

=3B TRHEE ST L7,

IR & LTt L £2 A,

Pedal Board Ass'y

#35
(*****-x—-x--x-)
Switch Pedal Support Spring 2.9 x 8 mm Self-Tapping TCTCPRBZ
(2218060500) (22170010300) (Screw No. 206132908)
DISASSEMBLY /% #F A
I 1 [ 1 [ 1 [ 1 I 1 I 1 [ 1

TOP Cabinet Ass’y removal screws

© 3.5 x 12 mm Special Screw TCTC T9

(7713421000)
Note : Refer to the “PEDAL BOARD PARTS LIST”
(P. 3) for details.
7F T #HZ, “PEDAL BOARD PARTS LIST” (P. 3)
EZBLTTE W,

2.9 x 8 mm Self-Tapping TCTCPRBZ
(Screw No. 206132908)

B MA3 x 4 mm TCTC
(Screw No. 215153004)

@ © x 7 pes (Screw No. 250990017)
® a ® a 3 c
VELOCITY HOLD RETRIG DOUBLE
Rdand r K- 5 o et aL i e e t%
® @
MODE FUNCTION. MIDI CHANNEL
BASS POLY DRUMS SOUND MIDI OCT/PARAM MIDI PRG
EFFECTS CONTROLLER FACTORY SET USER SET
© © © © © © © ©
o 1 = 3 a 5 7 8 =] A 8 cC
/"' _\\ //"' “‘\\
\A\_—,/ ~—_ | /




July, 1990

PK-5

PEDAL BOARD PARTS LIST

4

Tt

DISASSEMBLY (Pedal Board).“Pedal Board 4 #2FIld

OPEDAL KEY REMOVING PROCEDURE

» Refering to the Pedal board exploded view (P. 3) for

o k WD

No. PARTS No. Parts Name
1 EKKFRK XK 4.2 x 8 mm Special screw (Screw No0.250990020)
2 22578345 Plastic Prot. for Long Pedal
3 22578346 Plastic Prot. for Short Pedal
4 22148388 Pedal Axis
5 22818782 Plastic Chassis
6 22178337 Contact Comb
7 22168363 Contact Adjustment Support
8 22148387 Contact Adjustment screw
9 7713405000 Contact PCB Ass'y

(Contact Board Ass'y)
w/Rubber

10 KKK KKK washer I/D 6 (Screw No0.270990005)
1 EXRERXKXR M6 Hex. Nut (Screw No0.260136005)

12 22168362

Iron Spacer

13 22178236

Return Spring

14 22118707

Plastic Frame

15 22158795

Cord Bushing

16 22268524

Felt (white)

17 KKK KKK 2.9 x 8 mm Self-Tapping TCTCPRBZ (Screw No. 206132908)
18 HEKEKEK® 2.9 x 13 mm Self-Tapping TCTC (Screw No. 206132913)
19 FHKEKHEKRK* 2.9 x 16 mm Self-Tapping TCTCPRBZ (Screw No. 206132916)

20 23128908

Conductive Rubber (1P) LR13/1

21 22358156

Rubber End Stroke F/long key (or Rubber Foot)

22 KKK KX KKH

4.2 x 14 mm Special screw (Screw No0.250990016)

details.

Withdraw the Pedal Axis (@) until the key removing.

Unscrew the Nut (@).

Withdraw the parts (0) - (@) - ().

Release the ”Return spring” ().

Remove the pedal key.

OPEDAL KEY ®%tL %
GEHIIZ, Pedal board D4 (P. 3) =&ML TTF 3wy,

—_

=~ W Do

F—HN % ET, “Pedal Axis (@)” ZEHhd.
Nty b (@) 2H

=2 () - (@) - (®) =45

. “Return spring” (@) %444,

5. LLET, "&V - F—phn T,



PK-5 July, 1990

CONTACT PCB ASS’Y (CONTACT BOARD)

w/Rubber
ASSY 7713405000

E5t8. 88 8P+ QAADE TOATHOD , : 440 00 479
~ ESS8 eg 8e2 Yeen

14
SN

)
j%sa

@

L

View from foil side

F AN
OXRZ \
DO N
AT N\

[

N LN TN

2 CONTACT PCB

_BXa2 |

TO CPU PCB CN3

° oo

00000000

IRRRRRRN
D)




July, 1990 PK-5

PARTS LIST

SAFETY PRECAUTIONS: CONSIDERATIONS ON PARTS ORDERING gpo‘;”“““'::: i gg%_':gg fsg‘;YASS,Y
The parts marked /\ have When ordering any parts listed in the parts list, please specify the following items in the order sheet. CONTACT ---—-—- > CONTACT PCB ASS'Y (or CONTACT BOARD) : See "PADAL BOARD PARTS LIST” (P. 3)
safety-related characteristics. ary PART NUMBER DESCRIPTION MODEL NUMBER 2 " (p.3) 5
Use omio listod barts for Ex. 10 22575241 Sharp Key C-20/50 PADAL BOARD PARTS LIST” (P.3)Z:
4 b 15 2247017300 Knob (orange) DAC-15D
replacement. Failure to completely fill the above items with correct number and description will result in delayed or
ZE FOFER even undelivered replacement.
APEBOTLSESE, B2t [ N—UEICEI 5L |
BRI TOIBNIEDT F—H =~ F\t:tat, IJZ\TJ”‘FEEQD 4 IéatatI'EﬁE(CgaAb’(Tét\o (IS EBR <O RESISTOR %
g LEH e . = i 13910103RlI S.L.8X10K +C 10koh R A
. R 1 .L.8X1 ohm x8 esistor Array
DB, R R E ) 10 22575241 Sharp Key C-20/50
f? Pl D*‘H’Eé . HrE 15 2247017300 Knob (orange) DAC-15D (RGLD8X103J)
SUAOBRIGELE Sl LLRARN, BRENEHHS, KEBBIEEGKEH 1Y, ABSENORBICEY T, 13919253RI  S.L8X15K +C 15kohm x8 Resistor Array
LTFREL, W hEPBEOLET, (RGLD8X153J)
CAPACITOR a7 H-—
CASING 7 —2X 13519452 100nF/50VZ Ceramic Cond.
R B (DD306-959-F104225)
pa0Te2el Lop cabinet ey 13529179RI 100K 20% Multilayer Ceramic Cond.
51128494 LI?‘t Erdsi d’e - v 13639179RI  100uF/25V Electric Cond.-V
5221090200 S?Nitc: Pa'nel Y 13639169RI  47uF/25V Electric Cond.-V
2218060500 Switch Pedal 13639206RI 10uF/50V Electric Cond.-V
2222032100 Pedal Escutcheon INDUCTOR, COIL, FILTER A4 4%—, A4, 7143 —
2217010300 Support Spng 22448240 BLO2RN2-R62 Noise Sup. (EMI Filter)
22028531 Battery Conp/T Cover 12449382RlI PLT1-R53C Noise Sup. (EMI Filter) L1 on CPU
22818776 Pedal Board Chassis CRYSTAL, RESONATOR 7Y X4JL, RiEF
22358154 Rubber Foot "
22358155 Spacer M3 ART. SJ5012 (or Rubber Foot) 15299112RI  8MHz Ceramic X1, 2 on CPU
CHASSIS Y v—2 CONNECTOR %7 44—
22818775 Metal supp. F/ICPU (Chassis for CPU) 13419677RI  AMP C/1.27 (16P) Female CN3on CPU
22818777 Battery Ass'y CN1on CONTACT
13439409 C/1.5 (or 52004-0810) (8P)  Female CN1,20nCPU
SWITCH X1 v F 13369766RI C/1.5(8P) Male CN1,20on CONTROL
13129763RI  SKHCAA264A on CONT WIRING 71¥1> %
13159111 SSSP12114A POWER SW1 on CPU
(or SSSP120698B) 23488626 Strap 1.5 CM.20 CPU - CONT
) (or Flat Cable) (8P)
JACK,SOCKET > +v %, Yiorvhk 23478279 Flat Cable Ass'y (16P) (30) CPU - CONTACT
13449711 HEC0470-01-630 DC-Supply Soc. JK1 0on CPU SCREWS x> ¥
(for AC adaptor) -
13429664RI MG/PR 5L DIN Socket JK1,2,30nCPU HR KKK KR 2.2x6mm Self-Tapping TCTC (Screw N0.201132206)
HRK KKK XK 2.9x6mm Self-Tapping TCTC (Screw No.201132906)
KEYBOARD $2#H31 KRKREXHR 2.9x8mm Self-Tapping TCTCPRBZ (Screw No.206132908)
Pedal Board Ass'y includi . AN L St FHEK KKK K 2.9x13mm Self-Tapping TCTC (Screw N0.206132913)
7713421000 Pedal Board Ass'y including wiring { w7 EED) PP 2.9x 16 mm Self-Tapping TCTCPRBZ ~ (Screw No.206132916)
NOTE :Refer to the "PEDAL BOARD PARTS LIST” (P. 3) for details. it MA3 x4 mm TCTC (Screw No.215153004)
E ) . : : EREEEKKEK - M3x10mm Cup head TCTC (Screw N0.215133010)
7 GEMiliZ, "PEDAL BOARD PARTSLIST" (P.3) #ZM L TTF S, ; o ' ’ | EEEEEERR 3.5x12mm Special screw TCTC T9 (Screw No.250990017)
S : i ) | oxxxxxxxx M4x9.8mm Black Knob (regular or slotted drivers) (Screw No.289990011)
PCB ASSY EiR#L , - I s : ) MISCELLANEOUS ZOft
7713406000 CPU PCB ASS'Y . ) 5 : ) : ' ' 12209532RlI Battery Holder for 6 Batteries
7713407000 CONTROL PCB ASS'Y : . ) 13419723RI Battery Connection
! ) 22168136 Hex.Spacer M6 x 15 mm
IC_ #H&mE:= , o » , 13429823RI  Power Socket Block
15199732RI ZC407449CP Mask CPU IC3 on CPU e
15239124 SSC1000 (Flat) Gata Array (Key Scan.) IC2 on CPU - ‘ . MISCELLANEOUS ZOffi
15219183 M51953AL Reset IC IC4 on CPU 12209532RI Battery Holder for 6 Batteries
15229718RlI 6N137 Photo coupler (opto-isolator) IC1 on CPU , 13419723RI Battery Connection
15199559RI TD62506P Bus Buffer IC1 on CONT 22168136 Hex.Spacer M6 x 156 mm
— s [T - 13429823RI P Socket Block
TRANSISTOR h5> Y24 3 owsr Socke’ e
2
15119155RI  BC/560-B PNP Q1, 2 on CPU : S ACCESSORIES f1iR&
15129305RlI BD371C Q3 on CPU ' 26048193 - Owner’s Manual [English/Germany/French/Italy/Japanese]
15119154RI BC/549-B Q1 on CONT : ; : 23485228 MIDI.Cable (black) 1Tm
DIODE 44 #—FK g *****f** Battery MN1500 x 6pcs.
15019159RI 1N-4148 D2 on CPU
15019158RlI 1N-4001 D1 on CPU NOTE :The below parts is supported as replacement instead of above parts
15019345RI BZX79C5V6 Zener D3 on CPU 53 s L= o 4
15020320RI  TLHG4401 LED (green) on CONT 2 BReas iy AR L E Ao .
15029284RI  TLHR4401 LED (red) on CONT WBERE LTk, FTRONS—vEF—F—LTFE0,

12569105 Battery SUM-3S



July, 1990

BLOCK DIAGRAM/7 0Oy 7

CPU PCB ASS'Y
ASSY 7713406000

-

-

] - o
1
SSC1000 K
2C407449CP R15239124 E
vge Y
? MK, BR |4 B
! XIAG A N L ; 0
| e e ISR Y AN N A
= SR T
= | ero PA7 2] as V D
1 Pa2 pb2 | =~ JE
—1 Pas PD3 R/W\
| — ™ % l
' SCAN u it
! S
IN PHOTO of Foo A6\ |, XINT\ MK, BR <1[ 1 : W
1 T (H) __J__'_l\ TI-
M PAS o XRES\ y C
| E) out z{} PO1 X1 xz ! H
T : [
XTAL
EXTAL X2 X1 !
THAU ‘ CPU
. > 8MHz 8MHz N N L
1 reseT | .| res\  Pe7-0 : — E = E
S
DC I N gv POWER SWITCH V%c
. * o :
| POWER SUPPLY . CONTROL PCB ASSY
1
Il—t
BATTERY =

- -

CPU PCB ASSY

View from component side




July, 1990 PK-5

CIRCUIT DIAGRAM (CPU PCB ASS'Y)

DC IN QV c1 L1 ca2 Swi Bg v?:
+ 1 o2 o o BD371C
—_ o= == :;c 1< s8SP12114A R12 TO CONTROL TO CONTROL

LY
o]
z
=

HEG-0470-01-830 DA €3 LG4k Z;g l‘ +°3 i S8ur s PCB CN1 PCB CN2
[ sy i

-
1N4001 |  100uF 18] cs
BT1 | I |, BATTERY 10uF cN2
I T

BZX79C5vEe

CPU FCB =R

00000000
00000000

Vaiin
4
vee c2 o
| == [T IN] S=HESF
| 45 | AD11 2 - 4100 c10
zcs gy T o SrEiiEs by +o0me
S—4b% AB? T T%& Blos [ 5= A2
t £ CONN_BX2 1K
tE % ?&XB i BXD
, ; = TO CONTACT MIDI IN
=iy B3 = PCB CN1
1g 121 N Y- 74 T
a RES\ XD
| Es e 1 MIDIOUT
| 8g :g“_.nn_/ L7
i =
ook I R i MIDI THRU
== 10K -
ZC407449CP
| . #
l




July, 1990

CONTROL PCB ASS'Y

ASSY 7713407000

CIRCUIT DIAGRAM (CONTROL PCB ASS'Y)

-

vCC Cc1 100NnF
i
L
i GREEN LEDS ARE TLHG_4401
vV G
< B RED LEDS ARE TLHR_4401
L0421 111 o1 s
—5112 02 (-3
- D2 3115 03 43
% (pe 512 04 4Z
— 2 - - 11 R1 R4
106 7715 o5 o 680 680
D1 D4
AR Vol
1 vCcC gredn n gn gredn
Tl:)eszso?:l . ‘j BASS S.EFFECT
LDS AP Q1 1
2K7
BCS549B
R6 R7 R8
TO CPU  TO CPU sgo 520 580
PCB CN1 PCB CN2 b 22 4 22| bl
cN2 vCC qn red ed red
1CN1 )T CONTROLLER OCT/SET1 PRGCH/SET2 MIDI CH
 BR9 1| I £~
Loe 212 o= 1Da
BRE 3] o o318 + C2 1
LD7 4], o[—a1D3 L1_1100uF1s =
Ti1 512 b
LD6 64 o6 1p2 1
T10 7o oz = sw2 SW3 SWS SW7
LDS 81, o8 LD1 o o o O o o 3 o
CONN_BX1 CONN_BX1 BASS POLY DRUMS S.EFFECT
[s]=] D10 D11 D12
SW1 SW4 Swe SW6
i i R -, o SN
< 0 ——0 ——O
CONTROLLER OCT/SETA PRGCH/SET2 MIDI CH
D13 D14 D15 D16
BR8 JBRS |TE T9 T10 T4
/ / Z /

*PEDAL %
CONTROL PCB

View from foil side



July, 1990

PK-5

RESTORING THE FACTORY PRESETS
Z79bM)—= -7ty bOO-KFDOEE

RESTORING FACTORY PRESETS

T777 )= Tty boOT— KD

IC DATA/ICT— %

Reset IC
M51953AL

(IC4 on CPU)

CAUTION: Before loading factory presets, take into

account the fact that the PK-5 prevents
external storing (e.g. memory card, MC-
500MK2) of the user’s data.

. Replacing all of the current parameters with factory
presettings while depressing the pedal switch
FACTORY SET, turn on power. The factory preset
data will be laoded within 3 seconds.

. Replacing the current parameters of a mode while
depressing the pedal switch corresponding to
to-be-factory preset mode (BASS, POLY, DRUMS,
SOUND/EFFECTS and MIDI CONTROLLER), turn
power on.

©OFactory preset parameters of each mode.

! 'PK-5iF, 2—%— - F=F2finodn (X E
) — « A —F, MC-500MK2) IZBEIHAD
THEHEELTFEW,

L BT A=y — OFFE & T IR ORISR

*o

e RFIN - A4 »F“FACTORY SET %L 225,
FEFEE NG,

(#3H{6nT, u—F35%,)

. E— FHAIT/NT X — % —Oi%E % TH IR

BICRT HiE,
T HMEEICREL-WwE—F ([BASS], [POLY],
[DRUMS], [SOUND/EFFECTS], [MIDI
CONTROLLER]) ®AF I« 24 v FHML A5
BEET WD,

OBE— FD/NF X =% —D T HHIEOE,

(15219183)

SOUND EFFECT MODE
¥y N7 b E-F

MIDI CONTROLLER MODE
MIDI 2> b =5 =+ E=F

BASE MODE POLY MODE DRUMS MODE
N—2AgBEE-F | R)#EFEE-F KT LT —F
—MIDI Channel 2 | —MIDI Channel 1 | MIDI Channel:
—Velocity ON —Velocity ON —Factory set ch. MIDI 10
—Hold OFF —User set ch. MIDI 10
—Retrigger ON
—Double OFF

MIDI Channel:
—Factory set ch. MIDI 11
—User set ch. MIDI 11

MIDI Channel:
—Factory set ch. MIDI 10
—User set ch. MIDI 1

80

Gate Array (key Scan)
(IC2 on CPU)
SSC1000
(15239124)
64 41
LT
= 40
=@ — o5
T
1 TOP VIEW 24

Mask CPU (IC1 on CPU)

ZC407449CP
(15499732R1)

Pa7 [1] 7
PAs E
PAs E
PAs [4]
PAs E
PA2 E
PA1 E
PAo E
o 0
PBs [10]
PBs [14]
PBs [12
PBs E
PBe [14]
o [
PBo [16]
ANo [17]
o ]
ANe [19
ANs [20
va [21
v [22
Vss |23
mooe [24

ZB]Vm

47| PDs
46| PD4
45| PDs
44| PDe
43| PD1
42| PDo
41] 7RG
0] xTR0
39| RESET
38| PCv
37| PCs
36| PCs
35| PCe
34| PCs
33| PC2
32| PCs
31| PCo
[30] xTaL
[29] exTaL
28| R/W
)
26| AS
25| MODA

TOP VIEW

PIN NO.| NAME | I/0 [PIN NO.| NAME [ I/O |PIN NO.| NAME | I/0 |PIN NO.| NAME 1/0
1 BR8 I 21 T14 0 41 BUSW I 61 XCS I
2 MK8 I 22 T12 0 42 ADB 1/0 62 XRES I
3 BR9 I 23 T13 0 43 ADS 1/0 63 BRO I
4 MKS I 24 T14 0 44 AD10 I/0 64 MKO I
S BR10 I 25 T15 0 45 AD11 1/0 65 BR1 I
6 MK10 I 26 XINT 0 46 AD12 1/0 66 MK1 I
7 VDD P 27 VSS P 47 AD13 | I/0 67 BR2 I
8 TO 0 28 XWR I 48 ADi14 | I/0 68 MK2 I
9 T4 0 29 XDS I 49 VDD P 69 TEST I
10 T2 0 30 ALE I 50 X2 0 70 BR3 I
11 T3 0 31 XRD I 51 X1 I 71 MK3 I
12 VSS P 32 VAR P 52 VSS P 72 BR4 I
13 T4 0 33 ADO 1/0 53 CKO 0 73 MK4 I
14 TS 0 34 AD1 1/0 54 HCKO 0 74 BRS I
15 T6 0 35 AD2 1/0 55 NMPX I 75 MKS I
16 T7 0 36 AD3 1/0 56 A7 I 76 TEST I
17 T8 0 37 AD4 1/0 57 A8 I 77 BR6 I
18 T9 0 38 ADS 1/0 58 A9 I 78 MKE I
19 T10 0 39 AD6 1/0 59 ECK I 79 BR7 I

20 VSS P 40 AD7 1/0 60 VSS P 80 MK7 I




=Roland’
17059403

e

Roland



